
Wilmington Selectboard Agenda 
Tuesday, January 7, 2025 at 6 pm 

Town Hall Meeting Room 

1. Visitors, Public Comments, Possible Changes to the Agenda

- Add the possible purchase of a new truck radio to #8.

2. Approve Minutes of December 17 and 19, 2024 (2 minutes)

3. Action Items (5 minutes)
- The Selectboard to possibly appoint a liaison to the Ethics Commission .

4. Trail Committee (10 minutes)
- The Selectboard to possibly authorize Gretchen Havreluk and the Trail Committee’s 

to submit the full Recreational Trail Program grant application for additional HT&W 
project funding on behalf of the Town. 

5. 1% Local Option Tax Request (10 minutes)
- The Selectboard to possibly approve the Windham County Arts & Cultural Plan 
[...]
the receiving water, (3) anticipated or known duration of non-compliance, (4) steps taken to reduce or 
eliminate non-complying discharge, and (5) steps taken to prevent reoccurrence. 
 
The facility is part of the Long Island Sound TMDL and the baseline Total Nitrogen annual average is 
expected to be ~15 lbs/day. The 2023 annual average was below that at 14.20 lbs/day. As a reminder, as 
part of the TMDL reporting requirements in cond. I.B.3, the December Total Nitrogen reporting form needs 
to summarize nitrogen removal optimization and efficiencies each year. If no optimization and efficiencies 
are necessary to meet the baseline annual average, this needs to be stated on the WR43-TN form each 
December. 
 

https://dec.vermont.gov/sites/dec/files/documents/wsmd_Ch-4_PollutionAbatementFacilityOperatorRule_Effective_2021-08-02.pdf
https://dec.vermont.gov/sites/dec/files/documents/wsmd_Ch-4_PollutionAbatementFacilityOperatorRule_Effective_2021-08-02.pdf
https://dec.vermont.gov/water/cybersecurity
https://www.epa.gov/system/files/documents/2022-10/RRA%20and%20ERP%20Primer%20for%20Very%20Small%20Drinking%20Water%20and%20Wastewater_National_10-4-2022%20508_1.pdf
https://www.epa.gov/system/files/documents/2022-10/RRA%20and%20ERP%20Primer%20for%20Very%20Small%20Drinking%20Water%20and%20Wastewater_National_10-4-2022%20508_1.pdf
mailto:sherri.kasten@vermont.gov


Page 4 of 13 

Overview of collection system and 
WWTF: 

The collection system includes ~40,000 feet of gravity sewer, 
~2,900’ of force main, 233 manholes, seven pump stations 
(including at the WWTF), and two 6-inch under-river siphons. The 
WWTF consists of a muffin monster, primary treatment rotary belt 
filter, two rotating biological contactors (RBCs), two facultative 
aerated lagoons, and chlorination/dechlorination. 

An Administrative Order issued on 27 Sep 1988 pursuant to 10 VSA §1272 required Wilmington to eliminate 
all untreated combined sanitary/stormwater discharges within the year.  There are currently no authorized 
wet weather Sanitary Sewer Overflows (SSOs) or Combined Sewer Overflows (CSOs). 
Collection System: 
JL submitted a Collection System Performance Indicator Data Collection Form (CS form) on 16 Sept (included 
in the VT DEC inspection file) specified the collection system service area covers ~five square miles (out of 
the entire town’s ~41.3 sq miles) and serves ~500 residents out of Wilmington’s total population of ~2275, 
per the last census (some of the town is served by the Cold Brook Fire District WWTF). The municipality 
currently owns/maintains all sewer lines. Manholes and all gravity and force lines are visually inspected at 
surface annually. JL said every part of the collection system is cleaned/flushed (via hydraulic jet) and visually 
inspected at least once every three years. 
 
Mapping: 
There are hard copies of collection system maps available on-site, and JL said he also maintains electronic 
copies. JL keeps track of changes to the collection system. JL provided the following sketch of the collection 
system during inspection, with pump stations (PS) and pneumatic air ejector pump stations (ES) identified 
(the base map appears to be from the 2010 OMERP); other maps/sketches are in the inspection file: 

 
 



Page 5 of 13 

Pipe Descriptions (size, age, material, condition) 
JL’s CS form specified gravity sewers are comprised of the following materials: 0.49 miles of vitrified clay 
pipe, 4.5 miles of plastic pipe, and 2.0 miles of “other” pipe. The distribution of force mains by material are 
450 feet of polyvinyl chloride (PVC), 2,800 feet of ductile iron, and 100 feet of cast iron pipe. Five pump 
stations, 2,767 feet of force mains, and 29,564’ of gravity sewer are 26-50 years old; the remaining pump 
stations and pipes are 51-75 years old.  All ~7.5 miles of gravity sewer pipes and ~0.55 miles of force mains 
are ≤8-inches in size. JL said ~95% of the collection system is comprised of 8-inch lines that gravity-feed 
sewage to the WWTF; the remaining ~5% are two 6” siphon lines across the river. 
 
Knowledge of Collection System / Users 
JL said there are no industrial users. The elementary school (~280 students and staff) has a grease trap in 
their kitchen. JL said some fats/oils/grease (FOG) comes to the WWTF but there’s less than when he started 
his career and is not a concern. JL told us wipes are of concern; the town included information in their bills 
several years ago about FOG and to inform people not to discard wipes down the drain. JL also said he 
manages the WWTF’s website and uses social media for education and outreach or for notifying the public. 
JL’s CS form specified 283 service connections, with lateral responsibility from the main line to each 
building:  

• 155 residential 
• 128 commercial. JL said only a handful of these contribute high-strength wastes to the WWTF 

(including Shaws grocery store deli and 10-12 restaurants); however, he said none require pre-
treatment permits. JL said the last farm/dairy closed 1-2 years ago, and there are currently no 
breweries (though Valley Ales may be interested in starting a brewery at the Red Mill Inn) 

 
Maintenance:  The two operators are in charge of collection system maintenance and repairs. 
 
Pump Stations: 
JL said the town’s seven pump stations (PSs) are monitored twice daily using the facility’s Supervisory 
Control and Data Acquisition (SCADA) system, and operators inspect each pump station weekly. Three pump 
stations are pneumatic ejector stations (PE), whose pumps are ~15-feet below grade. JL and Jeff said they 
can tell from flow records at the pump stations if there are blockages or more flow than expected, and the 
operators can quickly address problem areas. Details regarding the pump stations are as follows: 

• PS#1 was built in 1964 and upgraded in 1987/1988. Some equipment was replaced in 2011, after 
Hurricane Irene; 

• PS#2: built in 1964, upgraded in 1987/1988, and refurbished in 2015-2016; 
• PS#3: built in 1980; upgraded in 2009; 
• PS#4: built in 1989; upgraded in 2017; 
• PE#1 and PE#2: built in 1989; upgraded after Irene in 2011; and, 
• PE#3: built in 1989; upgraded in 2018. 

 
Stream Crossings/Siphons: 
According to the 2010 OMERP, all stream crossings are visually inspected at least twice/year (spring and fall) 
using a “color 325’ self-leveling push cable camera”.  
___ 
On 16 Nov, JL told me “Here is what we have for River / Stream Crossings. I have also attached a drawing. 
North: 

TVES/DVES Crossing – 8” PVC under a very small stream, not sure if it actually qualifies as a stream 
crossing. 



Page 6 of 13 

PS#4 Crossing – 4” force main ductile iron pipe which hangs from the bridge and is insulated. 
PE#2 Crossing – 4” force main under the brook just north of Adams drive. 
PE#3 Crossing (not on drawing but just south of PE#2 crossing) – 8” PVC gravity line under a very small 
stream just north of PE#3. 

East: 
PE#1 Crossing – 4” force main ductile iron pipe under Beaver Brook. 

South: 
Krampetz Crossing – 8” gravity cast iron pipe under the Deerfield River. 
Park Crossing – 8” gravity under the Beaver Brook, not sure if it is cast iron or maybe AC encased in 
concrete?? 

West: 
PS#1 Crossing – 4” force main cast iron under the Deerfield River 
Andersons Crossing – 8” gravity AC under the small brook just West of the “Wilmington Inn”. 
Barnboard / Moover Crossing – 8” gravity cast iron visible over small stream just West of the Moover 
facility. 
Mcleods Crossing – 8” gravity cast iron visible over very small stream near Mcleods woodworking facility. 
WWTP – PS#2 Crossing – Two 6” siphon lines cast iron under the Deerfield River. 
PS#3 Crossing – 8” gravity ductile iron under the Binney Brook near PS#3. 

 
Visual Observation of Effluent Quality: The effluent was clear at the time of this inspection. 
Facility Tour / WWTF Equipment Condition and Operational Status: 
The Treatment Plant was originally built in 1964 as a primary treatment facility. In 1980 the collection 
system was extended to the west to Haystack Rd and Pump Station #3 was installed. In 1987-88 the plant 
was upgraded to a secondary treatment facility. In 1989-90 the collection system was extended to the 
current configuration which included the installation of 4 additional pumping stations. The current 
collection system includes about 220 manholes, seven miles of sewer main and seven pumping stations.  
 
The most recent direct discharge inspection was a reconnaissance in Jan 2015, before the WWTF was 
upgraded to its current configuration (including a new office/lab building). The Mar 2023 renewal 
application stated average flow was ~80,000 gpd; JL said it went down during the pandemic and has been 
rising now that the high percentage of second-homeowners are again coming to town. JL also said annual 
precipitation is increasing over time (with climate change), and rivers have been climbing faster than before 
during rain/melt events.  
 
JL said the detention time at the WWTF is ~eight days. The two operators walked us through the facility, 
starting at the wet well – which JL said is effectively the WWTF’s headworks. He said high flow tends to keep 
the wet well clear, but it’s cleaned by staff ~twice/year. Two pumps and a SCADA-controlled transducer are 
located in the basement. JL said the belt filter was installed in 2016 because there wasn’t sufficient space at 
the WWTF for a clarifier, and that the unit is rated for 300,000 gpd. The belt filter removes ~30% BOD & 
~60% solids from the influent, and generates ~one wheel-barrow of solids/day. Operators put down wood 
chips to control odors and flies. 
 
Wastewater then flows from here via gravity until discharge. Wastewater passes through a splitter box 
(installed in 1987) to one of the two RBCs (covers installed in 1987; media in 2016). The motors use 
synthetic oil that is changed every two years; bearings are greased quarterly. JL said the RBCs haven’t had 
any upsets. Amperage is recorded weekly to monitor that they are operating well; amperage goes up in 
colder weather. One of the access port covers to RBC #1 was missing (along the south side, nearest the 



Page 7 of 13 

western end) and it is recommended it be replaced. JL said lack of this cover has affected neither the 
operation of the RBC nor the quality of wastewater treatment. 
 
Effluent from the RBCs is joined and flows first to Lagoon #1 (entering ~8-inches off the bottom) then to 
Lagoon #2. There are no baffles or curtains in the lagoons. JL said the lagoons hold ~1.2 million gallons. Both 
lagoons were well aerated; JL said they haven’t had to replace an air line since ~1992/1993. Vegetation was 
growing on the aerator floaters in Lagoon #1; JL said this wouldn’t affect the lagoon’s operational ability. 
Duckweed was present only on part of Lagoon #2. JL said they monitor sludge depth using a manual sludge 
judge around the edge of the lagoons every Apr and Sept. JL said he’ll remove sludge from the lagoons 
when TSS and BOD values in the effluent climb. There’s a curtain drain outside the 12-inch thick concrete 
lagoon walls, and there are two stand pipes outside the walls so operators can tell if there’s a release from 
the lagoons. JL said the curtain drain is periodically jetted. 
 
Sodium hypochlorite and sodium bisulfite are stored in 275-gallon tanks with secondary containment. There 
are pump feed alarms for the chemicals. JL said the WWTF gets deliveries 3-4 times/year and double-check 
the chemicals before they’re put into the tanks. JL said they use ~one gal/day (at a cost of ~$4/gallon) of 
each chemical. Bags of soda ash (stored off the floor) are in the same room in case pH adjustment is 
required. Chlorinated wastewater passes through a 3’ x 60’ underground Chlorine Contact Chamber (CCC) 
made of ductal iron pipe, goes back into the same building to be dechlorinated, out via a pipe through a 
manhole for level measurement, and over the weir to final discharge via a 12-inch line, ~175-feet to the 
river. JL said the operators aim for chlorine residuals ~0.5 ppm. Operators drain/draw down liquid, flush, 
and refill the contact “tank” ~monthly to keep it relatively clean. 
 
JL said chlorine residuals are taken from the slop sink on the first floor of the chlorine building instead of 
climbing down the stairs to where the effluent leaves the building, as it’s safer. Operators use auto-samplers 
for their monthly composites. Sample tubing is replaced annually. Flow checks are performed weekly.  
 
Effluent flow during the inspection was 52.5 gpm (for a daily totalized 44,030 gallons). JL said low flow is 
~39-40 gpm; if it drops to ~35 gpm, the low-flow alarm sounds. Jeff said each morning they compare 
influent and effluent flows to the previous day’s flows. 
 
Per Condition I.B.1, JL stated they could recirculate partially treated wastewater through the lagoons again 
with a portable pump if they need additional nitrogen removal. 
Maintenance Program: 
Equipment maintenance is performed on a rotating and as-needed basis. I asked about backflow preventers 
– JL said there are four at the WWTF that were last inspected in 2016 (by a company in Richmond NH) and 
are overdue to be checked. It is recommended that all backflow preventers be inspected in a timely 
manner. JL said he’s in the process of getting estimates to have them inspected again. The belt filter is 
cleaned weekly and the auger was replaced 2-3 years ago. The WWTF purchased a jetter in 2002 to avoid 
needing to hire someone to clean sewer lines. They have a push camera and can attach a camera to the 
jetter to check pipe condition for 300-400 feet. 
 
JL said they have spare shafts and other parts for the belt filter as well as a spare blower, extra pumps, 
piping, a muffin monster, automatic samplers, and a SCADA in stock if needed. The WWTF’s 90 kW 
generator, fueled by an on-site diesel tank, is tested for 60-90 minutes/month under load. A portable 40 kW 
generator, stored under cover at the WWTF for use at any of the pump stations, is exercised every other 
week and tested every other month under load. Log sheets are maintained to track these routine checks. 



Page 8 of 13 

Collection System Planning: 
JL showed me documentation showing he is tracking Wilmington’s reserve sewer capacity. 
 
Asset Management 
JL said the town has ~$200,000 in capital reserves for the WWTP, and they have upgraded all of their pump 
stations (including three this year). He said the last major unexpected expenses were from damage caused 
to their infrastructure and pump stations by Hurricane Irene in 2011 (with no damage either in 2023 or so 
far in 2024). Floodwaters in 2011 touched the fence around the WWTF but caused no damage there. The 
town borrowed pump trucks in 2011, and afterward installed a flood-proof door and moved the vents 
higher at pump station (PS) #1. JL said floodwater was above the hatch in 2011, which is 8-feet above grade. 
JL said they most recently completed an Asset Management survey in Aug 2018. 
 
Planned Upgrades/Projects 
JL said PS #1 is most prone to flooding, as it handles ~90% of the system’s flow (located downtown, by the 
river). JL said the town may move ES #1 above-grade to avoid flooding issues. He said flow over time is 
decreasing, as they have been addressing Inflow and infiltration (I/I) and their clients install newer low-flow 
fixtures. The operators mentioned they check for I/I daily, and JL also compares the previous three years to 
assess flow changes during rain events. If I/I is detected in the field (during a routine inspection or cleaning), 
it’s repaired upon discovery. A recurring I/I location is at the ball field, which floods when they get high rain 
events and where their flow increases in that part of town. JL said they camera the line when it’s wet to try 
to identify specifically where the I/I occurs. They’ve sealed some manholes, including one in a brook, and 